
HEDGE CUTTER EXPLODED VIEW

1 2 3

4

5

6

7

8

9

10

1112

13

14

15

16

17

18

20

21

22

23

24

25

26

28

29

30

31

32

33

34

35

36

38

23

24

22

19

27

37

20



HEDGE CUTTER PARTS LIST

(No.) REF. NAME (Qty)

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

234TN1

234TN3

234TN4

234TN5

234TN6

234TN10

234TN13

234TN14

234TN15

234TN17

234TN18

234TN20

234TN21

234TN23

234TN24

234TN25

234TN26

234TN28

234TN29

234TN31

234TN38

1

2

1

1

1

1

1

2

3

1

1

6

1

1

1

8

2

1

6

2

1

4

2

2

1

1

2

1

1

6

1

4

2

1

1

4

2

2

GUARD

NUT M5

FRONT HANDLE

CLUTCH DRUM

GEARBOX

ZERK

BOLT ST4x16

BEARING 6001（RS）

BOLT M6x16

GASKET, GEARBOX

RING Φ28

LOCKNUT

BLADE GUARD

PLATE

PLATE, UPPER

NUT

BLADE

PLATE, LOWER

BOLT M5x18

PLATE

GEAR,DRIVE

BOLT M4x10

BEARING 6805Z

ROD ASSY

PIN

GEAR,DRIVEN

BOLT M5x25

FELT

COVER, GEARBOX

BOLT M5x16

REAR HANDLE

SPRING, ANTI-VIBRATION

HOLDER

THROTTLE CABLE

CORD, FLAMEOUT

BOLT M5x14

BOLT M6x35

COVER, BLADE


	页 1
	页 2

